0
В корзине пусто!

Закрыть

STEERING SYSTEM SDLG LG956L

                                                                                                                                   



 
转向泵总成                                                                                                    STEERING PUMP ASSEMBLY I1-2919000888




 
序号 零件代号 Описание 名称 Description 是否配件 数量 备注
Part number Spare parts Y/N Qty. Remarks
Каталожный номер Поставляется Да/Нет Кол во Заметки
1 4030000565   吸油胶管HG4-763-64*305 INLET TUBE HG4-763-64*305 YES 1  
2 4017000013   喉箍JB8870-d90  CLAMP JB8870-d90 NO 4  
3 4012000003   螺柱GB898-M12*35EpZn-8.8 DOUBLE-SCREW BOLT GB898-M12*35EpZn-8.8  NO 4  
4 4015000168   垫圈GB97.1-12EpZn-300HV WASHER GB97.1-12EpZn-300HV NO 4  
5 4013000011   螺母GB6170-M12EpZn-8 NUT GB6170-M12 EpZn-8 NO 4  
6 4120001953   双联泵JHP2100/Gj0010-XF SPLIT FLOW PUMP JHP2100/Gj0010-XF YES 1  
7 29110000041   泵用密封垫 SEALING WASHER  YES 1  
8 4041000027   分体法兰LGB117-312551 FLANGE LGB117312551  YES 1  
9 4011000475   螺栓GB16674-M10*30EpZn-8.8 BOLT GB16674-M10*30EpZn-8.8  NO 12  
10 4030000029   O形圈GB3452.1-37.5*3.55G O-RING GB3452.1-37.5*3.55G  YES 2  
11 29200005051   优先阀进油钢管 INLET TUBE OFPRIORITY VALVE YES 1  
12 4041000043   分体法兰LGB117-310490 FLANGE LGB117310490  YES 2  
13 4030000026   O形圈GB3452.1-32.5*3.55G  O-RING GB3452.1-32.5*3.55G YES 2  
14 29190008941   转向泵出油胶管 OIL OUTLET PIPE FROM PUMP  YES 1  
15 29190008011   选择阀进油管 OIL INLET PIPE OF PRIORITY VALVE  YES 1  
16 29190007921   直通接头体 STRAIGHT JIONT YES 1  
17 4030000057   垫圈JB1002-14-T2  WASHER JB1002-14-T2 YES 3  
18 29190008931   先导泵回油管 OIL RETURN PIPE OF PUMP YES 1  
19 4011000339   螺栓JB999-M14*1.5*28EpZn-35  BOLT JB999-M14*1.5*28-35 YES 1  
20 4011000477   螺栓GB16674-M12*35EpZn-8.8  BOLT GB16674-M12*35EpZn-8.8 NO 4  
21 4041000011   分体法兰LGB117-314650 FLANGE LGB117-314650 YES 1  
22 4030000235   O形圈GB3452.1-43.7*3.55G O-RING GB3452.1-43.7*3.55G YES 1  
23 29190000041   转向泵吸油钢管 OIL INLET PIPE OF PUMP YES 1  
24 29190008891   出油块 OIL-OUT BLOCK YES 1  
25 4011000476   螺栓GB16674-M10*70EpZn-8.8  BOLT GB16674-M10*70EpZn-8.8  NO 4  
26 4041000150   直接头LGB120-01814 STAIGHT JOINT LGB120-01814 YES 1  
27 4041000767   O形圈LGB168-11124 O-RING LGB168-11124 YES 1  
28 4041001063   组合接头LGB143-01810 CONNECTOR LGB143-01810 YES 1  
29 4030000490   O形圈GB3452.1-10.0*1.80G  O-RING GB3452.1-10.0*1.80G  YES 1  
               
               
转向器总成                                                                                                  STEERING GEAR ASSEMBLY​      I2-2920000831 



 
序号 零件代号 Описание 名称 Description 是否配件 数量 备注
Part number Spare parts Y/N Qty. Remarks
Каталожный номер Поставляется Да/Нет Кол во Заметки
1 4041000187   直接头LGB120-02622 JOINT LGB120-02622 YES 1  
2 4041000771   O形圈LGB168-11924 O-RING LGB168-11924 YES 1  
3 4041001117   软管LGB165-010170 TUBE LGB165-010170 YES 1  
4 4041001114   软管LGB127-010203 TUBE LGB127-010203 YES 1  
5 4041000848   软管LGB127-010190 TUBE LGB127-010190  YES 1  
6 4041000564   直接头LGB120-02620 JOINT LGB120-02620  YES 4  
7 4041000783   O形圈LGB168-11724 O-RING LGB168-11724 YES 4  
8 4011000447   螺栓GB16674-M10*20EpZn-8.8 BOLT GB16674-M10*20EpZn-8.8  NO 4  
9 29200008321   固定架 BRACKET YES 1  
10 29200008332   橡胶板 RUBBER PLATE YES 2  
11 29200008341   压板 CLAMPING PLATE YES 1  
12 4011000136   螺栓GB16674-M10*85EpZn-8.8 BOLT GB16674-M10*85EpZn-8.8  NO 2  
13 4013000007    螺母GB6170-M10EpZn-8 NUT GB6170-M10EpZn-8 NO 2  
14 4015000162   垫圈GB97.1-10EpZn-300HV  WASHER GB97.1-10EpZn-300HV  NO 4  
15 4041000131   直接头LGB120-01412 JOINT LGB120-01412  YES 2  
16 4041000784   O形圈LGB168-10924 O-RING LGB168-10924 YES 2  
17 4041001115   软管LGB128-003075 TUBE LGB128-003075 YES 1  
18 4120001807   优先阀YXL-250-16 PRIORITY YXL-250-16  YES 1  
19 4011000053   螺栓GB5782-M10*90EpZn-8.8 BOLT GB5782-M10*90EpZn-8.8  NO 2  
20 4041000088   直接头LGB155-23326 CONNECTOR LGB155-23326 YES 1  
21 4030000276   O形圈GB3452.1-32.5*2.65G O-RING GB3452.1-32.5*2.65G YES 1  
22 4041001050   软管LGB128-010075 TUBE LGB128-010075 YES 1  
23 4041001116   软管LGB165-003118 TUBE LGB165-003118  YES 1  
24 4041001047   组合接头LGB143-01406  CONNECTOR LGB143-01406 YES 2  
25 4041000084   直接头LGB155-01214 CONNECTER LGB15501214  YES 2  
26 4030000285   O形圈GB3452.1-12.5*2.65G  O-RING GB3452.1-12.5*2.65G YES 2  
27 4030000530   O形圈GB3452.1-6.00*1.80G O-RING GB3452.1-6.00*1.80G YES 2  
               
               
转向缸总成                                                                                              STEERING CYLINDER ASSEMBLY​      I3-2921000862



 
序号 零件代号 Описание 名称 Description 是否配件 数量 备注
Part number Spare parts Y/N Qty. Remarks
Каталожный номер Поставляется Да/Нет Кол во Заметки
1 4011000474   螺栓GB16674-M10*25EpZn-8.8 BOLT GB16674-M10*25EpZn-8.8  NO 8  
2 29210008441   固定架 BRACKET YES 1  
3 29210008452    钢管A TUBE A YES 1  
4 29210008461   钢管B  TUBE B YES 1  
5 4120000553   转向油缸HSGL-90*50*424-835  STEERING CYLINDER HSGL-90*50*424-835  YES 2  
6 4041001128   软管LGB127-006057 TUBE LGB127-006057 YES 4  
7 4011000555   U形螺栓JB/ZQ4321-18Zn-Q235A.F U-BOLT JB/ZQ4321-18Zn-Q235A.F NO 4  
8 4015000207   垫圈GB97.1-6EpZn-300HV WASHER GB97.1-6EpZn-300HV NO 8  
9 4013000028   螺母GB6170-M6EpZn-8 NUT GB6170-M6EpZn-8  NO 8  
10 29210008631   支架 BRACKET YES 2  
11 29210000101   橡胶垫 RUBBER BLANKET YES 2  
12 29210008481   压板 CLAMPING PLATE  YES 2  
13 4011000230   螺栓GB16674-M10*65EpZn-8.8 BOLT GB16674-M10*65EpZn-8.8  NO 2  
14 4013000007   螺母GB6170-M10EpZn-8 NUT GB6170-M10EpZn-8 NO 2  
15 4015000162   垫圈GB97.1-10EpZn-300HV WASHER GB97.1-10EpZn-300HV  NO 2  
16 4041000774   螺塞LGB135-01422 PLUG LGB13501421  YES 1  
17 4041000767   O形圈LGB168-11124 O-RING LGB168-11124 YES 1  
               
               
转向油缸(371368)                                                                                                  STEERING CYLINDER​     I5-4120000553




 
序号 零件代号 Описание 名称 Description 是否配件 数量 备注
Part number Spare parts Y/N Qty. Remarks
Каталожный номер Поставляется Да/Нет Кол во Заметки
1 4120000553102   活塞杆HSGL-90/50*424-1 PISTON ROD HSGL-90/50*424-1  NO 1  
2 4030000065   油杯JB7940.1-M10*1 GREASE NIPPLE JB7940.1-M10*1  YES 1  
3 4120000553101   密封件包 SEALING MEMBER AGGREGATE YES 1  
4 4120000553101   密封件包 SEALING MEMBER AGGREGATE YES 1  
5 4120000553101   密封件包 SEALING MEMBER AGGREGATE  YES 1  
6 4120000553101   密封件包 SEALING MEMBER AGGREGATE YES 2  
7 4120000553107   导向套HSGL-90/50*424-3 CYLINDER COVER HSGL-90/50*424-3 NO 1  
8 4120000553101   密封件包 SEALING MEMBER AGGREGATE YES 2  
9 4120000553109   缸体HSGL-90/50*424-4 CYLINDER BODY HSGL-90/50*424-4 NO 1  
10 4120000553101   密封件包 SEALING MEMBER AGGREGATE YES 1  
11 4120000553101   密封件包 SEALING MEMBER AGGREGATE YES 2  
12 4120000553101   密封件包 SEALING MEMBER AGGREGATE  YES 1  
13 4014000237   螺钉GB70.1-M6*16-8.8 SCREW GB70.1-M6*16-8.8 NO 1  
14 4120000553114   活塞HSGL-90/50*424-5 PISTON NO 1  
15 4021000050   关节轴承GB9163-GE50ES-2RS  BEARING GB9163-GE50ES-2RS  YES 1  
16 4015000014   挡圈GB893.1-75-65Mn SNAP RING GB893.1-75-65Mn NO 1  
17 4120000553115   轴套HSGL-90/50*424-2 BUSHING YES 2  
18 4120000553101   密封件包 SEALING MEMBER AGGREGATE YES 1